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. RMREEALREAT URRRIERE) B,
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. EHRERENMEALEEASE (ERBAENERS) XK.
Copies of the test report without the offical seal of the laboratory are invalid.
3. MR E LRSI FiZ. M AL F T,
The test report is invalid without the signatures of compiler, checker and approver.
4. FER S IR TR AL
The test report is invalid if it is blotted out.
5. RERSLIZHEAME, TEBO BRI
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EHRITRILG R, A Friske B &.
The conclusion of the consignation test is only valid for the provided sample.
7. AR DRSO, EOUR () (URRS, BB REMEN, N
PLrp SO Sy
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BrRAEUH, IR RIS T

Unless noted otherwise, the test type is consignation test.

Moht: BT EIEKREL 3455 Address: No.345 East Yunling Road, Shanghai
BRE D (Post Code): 200062

BLiE(Tel): (021) 31765555 fEE (Fax): (021) 31015117

PIHE C(web site): www.ghs.cn

{5 46(E-mail): zmh@ghs.cn
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W S A7 AR B i ICR18650 3.7V 2000mAh 7. 4Wh
A5 2 AR Chinese
Name of Sample | & & Rechargeable Li-ion Battery ICRI8650 3.7V 2000mAh 7. 4Wh
English
Hd s 1119080028
Sample No.
FHt BRI A A
Consignor /
N TRERLT A RAT
Manufacturer /
AR ik B M COCTfa fRyEmm g ves W MpRAET 1)

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

KEE CrTaRiEyrampri s lEAbREFi)

¥ = fs
FIRATE ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3 ﬂ
£ LI - . o - W
A#"" L o PR 155 @\&v
ppearance Blue Cylinder plastics film shell R \
h < % A ? / !
Mk B 2 2019-08-02 A#rlALiE B 5 2019-08-12 ~ 2019-09-06 | |¢ 4
Accepted Date Test Date \ 4 p
&,
R REHEREIDL, ZR 950 Wit MBS ek AL | )
L Altitude simulation, Thermal test, Vibration, Shock, External short '\\ZEZ-
Test Items circuit, Impact, Forced discharge
GH, SR AIAE CET RIS R0LNCT SRR
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FR¢EZEESK .
:%tﬁdﬁéit' The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/
Conclusion Amend. 1 38.3
A H W (Date)
- ] 78 A Fi b Rechargeable Lithium Cell. /
HiE
Comment
FF AL M3k / -
Consignor /
Addrose Post Code
Pt A R Lk /&l@’i Y
Approver: “t ! Checker: Compiler:
R

Title:

Bl S TRl (Vice chief engineer)
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syl N I‘\“' )N.g‘ I_\‘ 'X* 7 . ~ s
s meﬁ fE] f»f?’ 2122; RAATA ;mf;f BRER | AALR | i
ame of Tes andard requirement or .
No. - Clsuses Numbersf Standard Test Result | Conclusion | Remark
Lﬂ%éﬂl\l CRTFER B s i i ﬁ%}ﬂfrg\‘ﬁl
X FAEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 W | W3 1
1 }%Eﬁm .1 See Appendix 1 B /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 :
Test T.1
A E CTfak i s g1 ’Li%%ﬂ*ffﬁ‘?}‘
e FH ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | R 2
2 A HBT.2 See Appendix 2 E% /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.2
BAR COFREBITEmNENCR R
ﬁiib FMY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik MK 3
3 ! : K. 3 See Appendix 3 ks /
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev.6 Amend. 1 Section 38.3
Test T.3
AR CET e vz saefmird
it FtY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 & | Lff 4
4 ) BT 4 See Appendix 4 kS /
Shock UN Manual of Tests and Criteria Pagsad
ST/SG/AC. 10/11/Rev.6 Amend. 1 Section 38.3 )
Test T.4
gé@ CETF Rz M T wﬁmﬁm
= MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik | JL{f%K 5
5 SML: WT. 5 See Appendix 5 ey /
External short |un Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev.6 Amend. 1 Section 38.3 :
Test T.5
AR (KT ek RO AR ATh
itk FM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 W | [ip{{%K 6
6 : WT. 6 o See Appendix 6 gay /
Impact UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev.6 Amend. 1 Section 38.3
Test T.6 o
HAH (TR RIERRENT ﬁt%%ﬂ@:ﬁ’
FMH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 1z LM 7
7 gﬁ%ﬂm% WT.8 S:e Appendix 7 ey /
Forced discharge |uN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 "
Test T.8
This space intentionally left blank
o | wFEE
PRz HREFHRBE: 21°C-25°C ; BRI - /%
TestEnutonment Ambient temperature:21°C-25°C;Ambient humidity:/%
Condition
BRI A .
. Test Item
2 AT H L e pr =—
(514 N
Subcontracted Test SazhE | 4 / R y
Condition Subcontracted | Name Post Code
Laboratory Ho ik / W, 7% /
Address Tel
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% ! WRR A LA |
No. Name of Test Items Altitude simulation
5 H ok A ﬁk‘gf‘iﬁ"f Before REJE After FERL F 4 | b
%5 Sample Status RE &,k RE FE/E | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  [Other
No. /g Y /g IV 1% 1% Event
001 | joyeirm®®% | 43.5335 | 4.16 | 43.5332 | 4.16 0.00 | 100.00 | o
002 | joyerm®RR | 43.4980 | 4016 | 43.4975 | 4,15 0. 00 99.76 | O
003 | joyercmERE | 43.2108 | 4.19 | 43.2107 | 4.19 0.00 | 100.00 | o
004 | oy ®RE | 43.4257 | 4.16 | 43.4250 | 4.16 0.00 | 100.00 | O
005 | joyeprid® | 43.4722 | 416 | 43.4721 | 4.15 0. 00 99.76 | o
006 | gscroraiind | 43.4141 | 416 | 43.4138 | 416 0. 00 100.00 | ©
007 | goeirok®t | 43.4081 | 415 | 43.4076 | 4.15 0. 00 100.00 | ©
008 | psrencli® R | 43.3604 | 4.16 | 43.3599 | 4.15 0. 00 99.76 | ©
009 | psonin A8 | 444425 | 417 | 44,4420 | 416 0. 00 99.76 | O
010 | poerrosd®® | 43.6250 | 415 | 43.6247 | 415 0.00 | 100.00 | o

v] 1= ¢ ¢This space intentionally
A A left blank

HiE: Lk V-IRA D-ARR R-ARAL F-R K 0-L#k. RRA. LMK, RBE. A&X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BATE A | AR
No. Name of Test Items Theria]l test
wis a2 s
: L RIH] Bef RIS Aft
e S Bl RO Afer | e g5 | e 5| 24
%5 Sample Status RE |FFRaE RE Fr#&-9, /% | Mass Loss| Residual | 3
Sample Mass ocv Mass ocv OCV |Other
No. /g % /g A% 1% /% | Event
1CYCE AT
001 | ouelpr®hi® o 143.5332 | 4.16 | 43.5260 | 4.07 0. 02 97.84 | o©
002 | olrtERE | 43.4975 | 415 | 43.4042 |- 4.07 0.01 98.07 | ©
003 | oycpoid A 1 43.2107 | 419 | 43.2065 | 4.08 0. 01 97.37 | o
004 | oAl | 43.4250 | 416 | 43.4227 | 4.07 0. 01 97.84 | o
005 | joyeiin® | 43.4721 | 415 | 43.4682 | 4.07 0.00 | 98.07 | o
006 | gscrorrri® | 43.4138 | 416 | 43.4098 | 4.07 0.01 97.84 | o
007 | e ®® | 43.4076 | 415 | 43.4057 |  4.07 0. 00 98.07 | o©
008 | ,paciom®®® | 43.3509 | 4,15 | 43.3568 | 4.07 0. 01 98.07 | o
009 | oo ir®%R | 444420 | 416 | 44.4354 [ 4.07 0.01 | 97.84 | o
010 | peorporihi® | 43.6247 | 415 | 43.6204 | 4.07 0.01 98.07 | o
J»—F?E E This spalcee“inbtleanntkional1y
&iE: LR V-RA D-RIR R-3E PR K -k, LhA. LMK, LHE. LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 3 WRAE LA | R
No. Namc of Test Items | yibration
) 2 ) - .
7#_;,‘? 7#_‘%%#& ﬁk‘% B] Before ﬁk‘EfL\}; After )ﬁ%éﬁi %BIJ’%‘%E. j:—’f&
%5 Sample Status RE FReEl RE FF3&-9, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv ocv Other
No. /g vV /g vV /% /% Event
001 | oyeqomdt 435260 | 4.07 | 43.5245 | 4.07 0.00 | 100.00 | o
002 | el ®h 434942 407 | 43.4935 | 407 0.00 | 100.00 | o
003 | o R | 43.2065| 4.08 | 43.2055 | 4.07 0.00 | 99.75 0
004 | ool o |43.4227| 407 | 43.4216 | 4.06 0.00 | 99.75 0
005 | iR | 43.4682 | 4.07 | 43.4668 | 4.06 0.00 | 99.75 | o
006 | e ORERE o 143.4098 |  4.07 | 43.4090 | 4.06 0.00 | 99.75 0
007 | jepeipori il o [43.4057 | 407 | 43.4051 | 4.06 0. 00 99. 75 0
008 | joerciprs®h 143.3568 | 4.07 | 43.3615 | 4.06 0.00 | 99.75 0
009 | jorl b h® 444354 | 407 | 44.4338 | 4.07 0.00 | 100.00 | o
010 | popcpor®®l  43.6204| 4.07 | 43.6195 | 4.07 0.00 | 100.00 | o
J\—FZ:E EThis spalcee“inbtlear;tkionally
&iz: Lk V-RA D-MRAR R-2EL F-A K O-RMik. LARA. LMK, LHE. LR,
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B35 AR B L AR ity
No. 4 Name of Test Items Shock
<is B .-
5 B Aft
%2 Samulc Sl K& | F%wE| RE |FEEE| MassLoss | Residual | F
Sample g Mass oCcVv Mass oCcVv OoCVv Other
No /g A /g vV /% 1% Event
001 | oo Rl | 43.5245| 4.07 | 43.5249 | 4.07 0. 00 100.00 | o
002 | oo R | 43.4935 | 4.07 | 43.4944 | 407 0. 00 100.00 | o

003 | oycici®AN | 43.2055 | 4.07 | 43.2063 | 4.07 0. 00 100.00 | o
004 | oy Rm | 43.4216 | 4.06 | 43.4220 | 4.06 0. 00 100.00 | o
005 | oy | 43.4668 |  4.06 | 43.4669 | 4.06 0. 00 100.00 | o
006 | e iR | 43.4090 | 4.06 | 43.4094 | 4.06 0. 00 100.00 | o
007 | e posi i | 43.4051| 4.06 | 43.4050 | 4.06 0. 00 100.00 | o
008 | psrpo iR | 43.3615 | 4.06 | 43.3606 | 4.06 0. 00 100.00 | o
009 | psrer iR | 44.4338 | 407 | 44.4338 | 407 0. 00 100.00 | o
010 | pae e | 43.6195 | 4.07 | 43.6195 | 4.07 0. 00 100.00 | o©

" - This space intentionally
A A left blank

& LR V-iRA D-fRR R-2A PR K 0-LEFE. LhA. LMK, LR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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B : IR B 4 # SR |
No. Name of Test Items External short circuit
s A RS M:f ii{iril%er%nﬁrirc FALR

Sample No. Sample Status ’ C Other Event

001 1cyécrgﬁfﬁfg<d 88.9 0

002 1LYéLP{Eﬁj\§FEg<d 84.7 0

003 1cyéc;{gﬁj§?§m 86.5 Y

004 1c¥écgﬁi? ﬁgiged 87.1 0

005 1CYéC§ﬁ§§j;zigiged 86. 7 O

006 bc\z{(sjc}zgﬁ;t ziaqiged 814 g

007 25CYC Porly ahezgad 81.0 0

008 25c$gcggﬁ;£ﬁ§ged 84.§ 0

009 25c;i(5:clggﬁyé fla;{iged 83.9 0

010 25C\2{2C1§Sﬁ;£:iar%ged i 0
ELW:EEIE{ This space intentionally left

blank

#ix: DA R-BE F—R K 0-LMR, LARK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Sl 6 L L
No. Name of Test Items Impact
o= th5 RS o R BRSEE HAL
Sample No. Sample Status Max. Extern/ethTemperature Other Event
011 ICYICFYSCO‘%?O&?;?W -y .
0Lz 1C\(ICCY5C0°/§3 o&ﬁﬁ ty 101.6 0
0Ls 1CchCY5C0%5 O(:,%ffmy 128.0 0
ou lCYICCECO%SOgGa?a%ity 134.0 0
oL 1CchCY5CO%50c%fafity 115.0 0
o3 -EL
016 25c2YSCC¥5C0%5 O(?ﬁa{gé?ity 110.5 0
e
017 25CZYSCLY5L0 (;ogea?.é?ity e -
. s
- 25cZYSCCY5C0%5 (geaﬁé?ity 106. 8 0
013 25C2YSCCY5%W?OC%a§E;Tity 117.1 0
020 25CYC 50%A-Ht N - -

25CYC 50% Capacity

5 P This space intentionally left
UF=EA blank

%iz: DRI F-ARK 0-RMEIA. TARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 AR B 4 AR 5iR T F
No. Name of Test Items Forced discharge
Mf b5 IR A I L
Sample No. Sample Status Other Event

021 1cYC lls;ylcl?fﬁffcfarged 0

022 1CYC ll"cuylcl'j;z %ijf(c?a rged 0

023 1CYC 1FCUY1CIS;€ %:ijé((:!?arge d O

024 1CYC 1FCquC1§;E %iﬁz(cr}tllarged 0

095 1CYC5E AT o

1CYC Fully discharged

026 1CYC ?Sfl%?%iffc?arged Y

027 1cYC IFC{JYlClij%iﬁfcr}?arged 0

028 1CYC 1I*“(ilYlClj‘_;ﬁ%iﬁsS[cE&:u“ged 0

029 10YC l}iclﬁcljy&u?iffcfarged 0

030 1cYC IFCUYICl?éd}i?c[Earged Y

031 25CYC25§1Yﬁii%i)ﬁs(c?arged Y

032 25CYC2 SISuYﬁj;E%iﬁfcf‘arged 0

=

033 25CYC25FEJYIC1?%iﬁfc?arged 0

034 25CYC25Fch'lcl?fi£i}E(cfarged 0

- 25CYCTE AT "

25CYC Fully discharged
=

036 25CYC25F%Y1C17;%1}§(0[§arged Y

037 25cvc251~‘CuY1C ifE%ijchE;rged 0

038 25CYC2‘GIE‘UYICIEE?i-}ﬁzrﬁlrged 0

039 25cyc2iS;Y1C19;ﬁ ?i%i:ﬁwged 0

040 zscyczigﬂclfffiﬁﬁfargcd %

Bz DA F-ARK 0-Rfk. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




AR TR A PR E)
o M R -HHE
SRICI Testing Co., Ltd. Test Report— Appendix ~NO- 1119080028

10/10

sk R 5 46 TR skskok



